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FCC ID:XJ7PD3040XYBT

TEST REPORT CERTIFICATION

Applicant : Perception Digital Technology (SZ) Ltd.
Manufacturer : SHENZHEN FEREX ELECTRONICS CO., LTD
EUT Description - Bluetooth digital audio player
FCCID : XJ7PD3040XYBT
(A) MODEL NO. : PD3040XYBT/ZZAA
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 3.7V
(D) TEST VOLTAGE : DC3.7V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.

Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test: Jun.18, 2009

Prepared by: E{]e va\q
Edie Huang / @nt

p \Cq/\/
Reviewer: C}T"“"ﬂ/

Jamy Yu / Senior Engineer
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AUD' X Audix Tednology (Shemazhen) Co., Lid.
EMC#M#&4m%

Approved & Authorized Signer:

I m:?mﬂmaa{'

— Ken Lu/ Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test ANSI C63.4: 2003 N/A
DA 00-705
FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.4: 2003
DA 00-705
Carrier Frequency Separation Test FCC Part 15: 15.247(@)(1) PASS
DA 00-705
20dB Bandwidth Test FCC Part 15: 15215 PASS
DA 00-705
Number Of Hopping Frequency Test FCC Part 15: 15.247()(1)(1) PASS
DA 00-705
Dwell Time Test FCC Part 15: 15.247(a)(1)(iii) PASS
DA 00-705
Maximum Peak Output Power Test FCC Part 15: 15.247(0)(1) PASS
DA 00-705
Band Edge Compliance Test FCC Part 15: 15.247(d) PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Description

Model Number

FCCID
Operation frequency
Operation Channel

Modulation
Technology

Output power

Antenna Assembly
Gain

Power Supply

Applicant

Manufacturer

USB Cable
Earphone

Date of Test
Date of Receipt

Sample Type

Bluetooth digital audio player

PD3040XYBT/ZZAA

Note: according exploratory test the worse case is device have
FM function. So all the tests were performed with device have
FM function version.

XY is the Color: Black(BK), white(WH), blue(BL), light
blue(LB), pink(PK), yellow(YW), green(GN), red(RD);

ZZ is flash size: 01(1GB), 02(2GB), 04(4GB), 08(8GB)

AA is FM option: FM(FM function); Absence(NO FM)

Note: According exploratory test, the wores case is 2GB version.
so all the tests were performed with 2GB version.
XJ7PD3040XYBT

2.402GHz-----2.480GHz

79 Channels

GFSK

2.86dBm (maximum measured)

Integrated PCB antenna with 0dBi gain (maximum)

DC 3.7V

(Note: New batteries were used for all test)

Perception Digital Technology (SZ) Ltd.

Rm 708, West Block IET Bldg, South Area, Shenzhen High-Tech
Industrial Park, SZ, PRC

SHENZHEN FEREX ELECTRONICS CO., LTD
BoJuQianNeng, Industrial Park, The Third Industrial District,
LiSongLang, GongMing Town, ShenZhen, Guangdong, China
Unshielded, Detachable, 0.3m (with one core)

Cable: Unshielded, Detachable, 0.5m

Jun.18, 2009

Jun.08, 2009

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



2.2.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber :

EMC Lab.

FCC ID:XJ7PD3040XYBT
page 2-2

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Mar.31, 2009 File on Federal Communication
Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal Communication
Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Apr. 01, 2009

2.3.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in No. 1 Conduction

Uncertainty for Conduction emission test

2.40dB

in 3m chamber

Uncertainty for Radiation Emission test 3.78 dB (Polarize: V)

4.20 dB (Polarize: H)

Uncertainty for Conduction Spurious

e 2.10dB
emission test
Uncertainty for Output power test 0.94 dB
Uncertainty for Temperature and humidity 2%
test 1C
Uncertainty for Frequency range test 1x10”
Uncertainty for Bandwidth test 1x10°
Uncertainty for DC power test 0.042 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.207, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item [Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. [3#Chamber |AUDIX N/A N/A Dec.05,08 |1 Year
2. |EMI Spectrum |Agilent E4407B |MY41440292 [May.08, 09 1 Year
3. |Test Receiver |Rohde & Schwarz |[ESVS10 |834468/011 |May.08, 09 |1 Year
4. |Amplifier HP 8447D 2648A04738 |May.08, 09 |1 Year
5. [Bilog Antenna |Schaffner CBL6111C |2598 Nov.10, 08 |1 Year
6. |RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.08, 09 |1 Year
7. |Coaxial Switch|Anritsu MP59B M73989 May.08, 09 |1 Year
Frequency rang: above 1000MHz
Item |Equipment Manufacturer|Model No. Serial No. Last Cal. Cal. Interval
1. |Spectrumacilent  |E4446A US44300459 [May.08, 09 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 |May.27,08 |1.5 Year

3. |Horn Antenna [EMCO 3116 00060088 May.27,08 |1.5Year

4 | Amplifier Agilent 8449B 3008A02495 |Nov.24, 08 |1 Year

5 |RF Cable Hubersuhner |SUCOFLEX102 |{28620/2 May.08, 09 |1 Year

6 |RF Cable Hubersuhner |SUCOFLEX102|271471/4 May.08, 09 |1 Year

7 |RF Cable Hubersuhner |SUCOFLEX102 |{29086/2 May.08, 09 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: Bluetooth digital audio player)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

TURN TABLE |

0.8 METER

15m(L)*L.om(W)*0.8m(H) ==>| " \ooD) |

GROUND PLANE

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16. 804'>< -16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-2567 1300 - 1427 8.025-85
4.17725 - 4.17775 3?.5 -38.25 1435 - 1626.5 90-9.2
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.2
6.31175 - 6.31225 123 -138 2200 - 2300 14.47 - 145
8.291 - 8.294 1499 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the

fundamental emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.5.0perating Condition of EUT

4.5.1.Setup the EUT as shown in Section 4.2..
4.5.2.Let the EUT worked in test modes (Bluetooth Mode) and test it.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on

test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz are comply with 15.209 limits

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



Test Frequency: 30MHz-1000MHz

AUDIX 2
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No.6,Ee Feng Road,Block 52,
Shenzhen ScienceslIndustry Park
Nantou Shenzhen, Guangdong, China
Tel:+586-755-26633495
Fax:4+586-755-26632877

Postcode: 513057

Data: 20 File: D:2009 Report DatalP'PerceptionACS90H176.EMG6 (20)
0 Level (dBuwfim) Date: 2009-06-18
FCC PART |15 C {3M)
-filE
40'———J
3 g
USD 224. 418. 612, 806. 1000
Frequency (MHz)
J3ite no. 3m Chamber DIata no. Z0
Dis. / Ant. 3m CBL&111C int. pol. HORIZOWTAL
Limit FCC FPART 15 < (3M)
Env. / Ins. 24*C/56% Engineer Cary Luo
EUT BEluetooth digital audio plaver
Power Rating DC 3.7V
Test Hode Bluetooth mode
M/M: PDI0G0XYETS 2240
Ant. Cable Emission
Freg. Factor Loss PReading Lewel Liwits Margin Remark
[MH=z) [dB/m) [dE) [dBEuW) [dBuW/m) [(dBuW/m) (dE)
1 270.560 13.14 1.55 19.33 34.04 46,00 11.96 QF
2 306.450 13.70 1.78 15.78 3l.2a 45,00 14.74 QoF
3 406.360 16.42 1.5%7 15.354 33.63 44,00 12.37 oF
4 g7E5.0850 2Z0O.28 Z.64 10.1=2 33.04 46,00 12.96 QF
5 742,950 21.42 2.81 8.8¢6 33.09 45,00 12.91 QF
& 510.850 21.87 3.0:2 8.75 33.64 45,00 12.36 QoF
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2., The emission lewvels that are Z0dE below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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m No.6,Ee Feng Foad,EBlock 52,
| l IX Shenzhen SciencesIndustry Park
HNantou Shenzhen, Guangdong, China

Tel:+56-755-26639495
Fax:4+56-755-26632877
Postcode: 515057

Data: 19 File: D:2009 Report Data'P'PerceptiomnACS20H176.EMG6 (20)

0 Level (dBuwfim) Date: 2009-06-18

FCC PART 15 C {3M)
-filg
N _I—‘
B
1 2 3 4 a
DSD 224, 118, 612, B806. 1000
Frequency (MHz)
Fite no. t 3m Chawber Data ho. 1 19
Di=. / Ant. HEel ] CBL&8111C Ant. pol. : VERTICAL
Limit i FCC PART 15 C (3H)
Enwv. / Ins. : 24%C/56% Engineer : Cary Luno
EUT : Bluetooth digital asudio player
Power Rating : DC 3.7V
Test HMode : Bluetooth mode
M/M: PDI040EYET/ ZZA0
Ant . Cahle Emission
Freg. Factor Lozz PReading Lewvel Limits Margin Remark
[MH=) [dB/m) [dE] [dBuW) [ABuW/m) (dBuv/m) (dE]

1 270.560 13.16 1.55 16.82 31.53 44.00 14.47 QoF
2 306.450 15.70 1.78 15.08 30.56 44,00 15.44 oF
3 354.950 15.20 1.78 13.30 30.28 46,00 15.7:2 QF
4 406.360 16.42 1.587 13.35 31l.64 44.00 14.36 QoF
5 g07.150 159.45 Z.48 9.898 31.94 44,00 14.06 oF
& E75.050 Z20.28 Z.64 10.35 33.27 46,00 12.73 QF

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are ZO0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



Test Frequency: 1GHz-18GHz

AUDIX 2
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No.6 Ke Feng Road,Block 52,
ShenzZhen Science & Industry Park
Noutou, 3henzhen, Guanghong, China

Tel:+86-755-26639495-7
Fax:+B86-755-26632877
Postoode: 5185057

Data: 23 File: E:2009 report data'PperceptionfACS90OH176.EM6 (40)
Lewvel (dBuVim) Date: 2009-06-18
120
FCC PART 15C PEAK
1]

0 1000 4400. T800. 11200. 14600. 18000
Frequency {MHz)
3ite no. 3m Chamber Iata no. 23
Dis. / Ant. 3m 3115 Ant. pol. @ WERTICALL
Limit FZC PART 15C FELEK
Env. / Ins. Z3IFC/54% Engineer :Alan Gendg

EUT
FPower
Test mode
MW

Eluetooth digital audio player
DC 3.7V

Tx-2480MH=z

PDIO40XYET, ZELL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

AUDIX 2

Data: 34
Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Date: 2009-06-18

120
1
FCC PART 15C PEAK
60 -
FCC PART 15C AV
I:'100!] 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HERCE: ]
Di=. / Ant. T 3m 3115 Ant. pol. HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Te-2402MH=
M/N PDIO40XYET/ ZEAL
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
1 Z402.000 28.46 6.73  35.1Z2 97,79 Q7.8a6 74.00 -23.836 Peak
4504.000 34.36 10.53 34.60 so0.71 gl.00 74,00 13.00 Peak
3 4504.000 34.36 10.53 34.60 35.97 46,26 54.00 7.74  Average

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 24

120

60

Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)

Date: 2009-06-18

1
FCC PART 15C PEAK
2
FCC PART 15C AV
1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. T 24
Di=. / Ant. Jm 3115 Ant. pol. @ VERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Tx-24530MH=
M/N PDIO40XYET/ ZEAL
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
2450.000 =Z8.58 6.87 35.10 99,43 99.73 74.00 -25.78 Peak
4950.000 35.29 10.59  34.506 52.13 63 .45 74,00 10.55 Peak
4950.000 355.29 10.59 34,546 39.71 51.03 54.00 Z.97 Awverage

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

2. The emission

lewels that are Z04AE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



FCC ID:XJ7PD3040XYBT
page 4-10

m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 25 File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Level (dBuWim) Date: 2009-06-18
120
FCC PART 15C PEAK
60

I:'1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. r 25
Dis. / Ant. o3m 3115 Ant., pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer :Alan Geng
EOT : Bluetooth digital audic player
Fower HE el I T
Test mode t Tx—-2480MH=
M/N : PD3040XYBT/ ZZhd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

AUDIX 2

Data: 26
Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Date: 2009-06-18

120
1
FCC PART 15C PEAK
3
60
FCC PART 15C AV
I:'100!] 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HEA
Di=. / Ant. T 3m 3115 Ant. pol. HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Tx-24530MH=
M/N PD3040XYEBT/ ZZhk
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
1 Z450.000 28.58 6.87 35.10 97 .55 Q7.90 74.00 -23.90 Peak
4950.000 35.29 10.59  34.506 35.50 49,32 54.00 4.18 Awverage
3 4960.000 35.29 10.59 34.56 S0.67 51.99 74,00 12.01 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 27 File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Level (dBuWim) Date: 2009-06-18
120
FCC PART 15C PEAK
60

I:'1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. T 27
Dis. / Ant. o3m 3115 Ant., pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer :Alan Geng
EOT : Bluetooth digital audic player
Fower HE el I T
Test mode ! Tx—-24491MH=
M/N : PD3I0N4OXYET/ ZZhd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

AUDIX 2

Data: 28
Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Date: 2009-06-18

120
1
FCC PART 15C PEAK
60 2
FCC PART 15C AV
I:'100!] 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HEA=]
Di=. / Ant. T 3m 3115 Ant. pol. HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Te-2441MH=
M/N PDIO40XYET/ ZEAL
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
1 Z2441.000 28.53 6.80 35.11 97.33 Q7.55 74.00 -23.55 Peak
4552 .000 34.78 10.57 34.58 49,54 a0.41 74,00 13.59 Peak
3 4582.000 34.78 10.57 34.55 35.85 46,62 54.00 7.35 Awverage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.

2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 29 File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Level (dBuWim) Date: 2009-06-18
120
FCC PART 15C PEAK
60

I:'1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. T 29
Dis. / Ant. o3m 3115 Ant., pol. @ WERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer :Alan Geng
EOT : Bluetooth digital audic player
Fower HE el I T
Test mode ! Tx—-24491MH=
M/N : PD3040XYBT/ ZZhd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 30
Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)

Date: 2009-06-18

120
1
FCC PART 15C PEAK
2
60
FCC PART 15C AV
I:'100!] 4400, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. 1 30
Di=. / Ant. Jm 3115 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Te-2441MH=
M/N PD3040XYEBT/ ZZhk
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) (dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
1 2441.000 28.53 6.80 99,53 99.75 74.00 -25.75 Peak
4552 .000 34.78 10.57 51.31 Gz .08 74,00 11.92 Peak
3 4582.000 34.78 10.57 36.57 47,34 54.00 6.66 Average

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 31 File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Level (dBuWim) Date: 2009-06-18
120
FCC PART 15C PEAK
60
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. HERC
Dis. / Ant. o3m 3115 Ant., pol. @ WERTICALL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer :Alan Geng
EOT : Bluetooth digital audic player
Fower HE el I T
Test mode ! Tx—-2402MH=
M/N : PD3040EYET/ EZAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 KEe Feng Road,Block 52,
ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China
Tel:+56-755-26639435-"7
Fax:+56-755-26632877

Postoode: 518057

Data: 32
Level (dBuWim)

File: E:2009 report data'P'perceptionfACS90H176.EMG (40)

Date: 2009-06-18

120
1
FCC PART 15C PEAK
2
60
FCC PART 15C AV
I:'100!] 4400, 11200. 14600, 18000
Frequency {(MHz)
3ite no. 3w Charber Data no. T332
Di=. / Ant. Jm 3115 Ant. pol. WERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. Z3%C/E54% Engineer :Alan Geng
EOT Eluetooth digital audic player
Fower DC 3.7V
Test mode Te-2402MH=
M/N PDIO40XYET/ ZEAL
Ant. Cable Amp. Emizsion
Fred. Factor loss Factor EReading Lewvel Limits Margin Remwark
(MHz) (dBE/m) [dE) [cbuawv) (dBuV/m) (dBuV/m) (dB)
1 Z2402.000 28.46 6.73 99,55 99,65 74.00 -25.85 Peak
4504.000 34.36 10.53 51.02 l1.31 74,00 12.69 Peak
3 4504.000 34.36 10.53 36.595 47,24 54.00 6.76 Average

Remarks:
1. Emission Lewvel=

Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 33 File: E:2009 report data'P'perceptionfACS90H176.EMG (40)
Level (dBuWim) Date: 2009-06-18
120
FCC PART 15C PEAK
60
0 1000 4400, 7800, 11200. 14600, 18000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. T 33
Dis. / Ant. o3m 3115 Ant., pol. : HORIZONTAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer :Alan Geng
EOT : Bluetooth digital audic player
Fower HE el I T
Test mode ! Tx—-2402MH=
M/N : PD3040XYBT/ ZZhd

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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5. CARRIER FREQUENCY SEPARATION TEST
5.1.Test Equipment
Item| Equipment |Manufacturer{ Model No. Serial No. Last Cal. Cal.
Interval
| Seectrum A gilent EA446A | US44300459 | May,08,09| 1 Year
Analyzer
2 Attenuator Agilent 8491B MY39262165| May,08,09 | 1 Year
3 RF Cable Hubersuhner SUCI%IZLEX 28618/2 |May,08,09( 1Year
5.2.Limit
Frequency hopping systems shall have hopping channel carrier frequency separated by
a minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is
greater.
5.3.Test Results
CH Channel separation Conclusion
Low 1.008MHz PASS
Mid 1.020MHz PASS
High 1.008MHz PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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Marker

Mkr 1
a T Select Marker
1 2 3 4

Atten 18 dB

Normal

Delta

Delta Pair
{Tracking Ref}
Fef A

Span Pair

#\JBH 306 Span Center

Off

More
1 of 2

Marker

¥ Select Marker
1 2 3 4

Atten 18 dB

Normal

Delta

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-20805 Agilent Technologies
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Marker

Mkrl
a T Select Marker
1 2 3 4

Atten 18 dB

Normal

Delta

Delta Pair
{Tracking Ref}
Ref &

Span Pair

Span Center

Off

More
1 of 2

Copyright 2000-2805 Agilent Technologies
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6. 20 DB BANDWIDTH TEST

6.1. Test Equipment
Item| Equipment |Manufacturer{ Model No. Serial No. Last Cal. Cal.
Interval
| Seectrum A gilent EA446A | US44300459 | May,08,09| 1 Year
Analyzer
2 Attenuator Agilent 8491B MY39262165| May,08,09 | 1 Year
3 RF Cable Hubersuhner SUCI%IZLEX 28618/2 |May,08,09( 1Year
6.2. Limit

Intentional radiators operating under the alternative provisions to the general emission limits,
as contained in 8§88 15.217 through 15.257 and in Subpart E of this part, must be designed to
ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be
specified in the specific rule section under which the equipment operates, is contained within
the frequency band designated in the rule section under which the equipment is operated.

6.3. Test Results

CH 20dB Bandwidth (MHz) Limit (MHz) Conclusion
(Low) 1.086 PASS
(Mid) 1.103 PASS
(High) 1.091 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



Test Frequency: 2408MHz
- Agilent

FCC ID:XJ7PD3040XYBT
page 6-2

I
Ch Fregq 2.482 GHz Trig Free

Occupied Bandwidth R

Span 3.000000000 MHz

Clear Hrite

Max Hold

Min Hold

View

Occ EH % Pwr
¥ dB

942.0094

Transmit Freq Error
% B Bandwidth

kHz

Blank

More
1 of 2

File Operation Status. A:\SCRENS20.GIF file saved

Test Frequency: 2441MHz
% Agilent

Freq/Channel

Ch Freq 2.441 GHz Trig Free

Occupied Bandwidth I

Start 2.433500000 GHz

Huto

Center Freq
2441000600 GHz

Start Freq
243950088 GHz

Stop Freq
244250808 GHz

CF Step
300.606008 kHz
Man

Freq Offset
B.EARBAAEA Hz

Occ BH % Pur
w dB

Occupied Bandwidth
934.1965 kHz

Transmit Freq Error z
% dB Bandwidth

Signal Track

On 0

File Operation Status. A:ZSCRENS19.GIF file saved

Audix Technology (Shenzh

en) Co., Ltd. Report No. ACS-F09137
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Test Frequency: 2480MHz
% Agilent | Trace
Ch Freq 2.43 GHz ; Tracg
Dccupied Bandwidth
Center 2.480000000 GHz Clear Write
Max Hold
Min Hold
....-._._'____,__.|'1l.___L_‘|-ILl‘-.'d|.-I|-.nll.llll.lll!l-llu.
_ View
W100 kHz .. Sween 1 ms
Occupied Bandwidth Occ BH Z Pur Blank
929.4656 kH % dB b
Transmit Freq Error z 1”'3{2
% dB Bandwidth : g

File Operation Status. A:Z\SCRENS21.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



FCC ID:XJ7PD3040XYBT

page 7-1
7. NUMBER OF HOPPING FREQUENCY TEST
7.1.Test Equipment
Item | Equipment|{Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | SPECUUM | A gilent EA446A | US44300459 | May,08,09 | 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,08, 09 | 1 Year
3 | RF Cable | Hubersuhner SUCloOI;LEX 28618/2 May,08, 09| 1Year

7.2.Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

7.3.Test Results

Number of channel
79

Limit

Conclusion

>=15

PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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- Agilent L Freg/Channel

Center Freq

Atten 18 dB > 45075800 Gl

Start Freq
2 ARBARAREA GHz

K Stop Freq
I|]||||I 244150008 Ghz
i

[1r]||| r1|.1 ,Hrl o i
I ‘ L] | f""“ I
||| |||| |II||‘|||||IJ||H|||| |||H| |‘H[I"L|‘|

s . (1
h L CF Step

4.15000668 Miz
Autno Man

Freq Offset
AARGAGAGE Hz

Signal Track
O O

#JBH 300 kHz

Atten 18 dB
Clear Hrite

| II 'l il |"l |r|| |"

Max Hold
l| .' |u| I|| “ il | n'l | |l| I

||||I|J ”‘
[

| '” |‘I||\||"|
JIV) 'fl‘ 1|'|""'||"'|\|||||

IV il
Min Hold

View

Blank

More
1 of 2

Copyright 2000-20085 Agilent Te:hnulngles
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8. DWELL TIME
8.1.Test Equipment
Item|Equipment|Manufacturer|  Model No. Serial No. Last Cal. Cal.
Interval
1 | SPECUUM | A gilent EA446A | US44300459 | May,08,09 | 1 Year
Analyzer
2 |Attenuator| Agilent 8491B MY39262165 | May,08, 09 | 1 Year
3 | RF Cable | Hubersuhner SUCloOI;LEX 28618/2 May,08, 09| 1Year

8.2.Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

8.3.Test Results

dwell time Limit Conclusion
DH1 51hops/5s*0.4*79chanels*0.4233ms= 136.44ms | <400ms PASS
DH3 26hops/55*0.4*79chanels*1.692ms= 278.03ms | <400ms PASS
DH5 17hops/5s*0.4*79chanels*2.947ms= 316.63ms | <400ms PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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DH1:
% Agilent L Marker
Atten 10 dB JSelect Marker
dB/ H . I I H | . . ’ . II Normal
Delta
il I". U “.-. L.' ¥ IJ LT } Iy |u-'| ] 'l""r‘ \JL.I‘LJUJ -J J \JL‘L{ L J.J ULL—JLJL “ IR L U ,-‘J L il J U .-'—‘
Delta Pair
{Tracking Ref)
Ref A
UEL 1 MU Span Pair
#UBH 1 MHz Span Center
; 3 Amplitude |
Off
More
1of 2
Copyright 2000-2005 Agilent Technologies
% Agilent L Marker
Arren 10 dR § Select Marker
Atten 18 dE 1 5 3 1
Normal
lI..r'T'-"1||'|—'-"-'"~'*'1|r*"‘-"|| =
1'|F. |, Delta
l¢; 1 |
M b A I .'l.""\,lh‘| L U et WS RN |
Wbt st iy Pl Wb i ety Delta Par
(Tracking Ref)
Fef &
VB 1 MU Span Pair
#UBH 1 MH: Span Center
Type - S—
Time B
Time
Off
More
1of 2

Copyright 2000-2005 Agilent Technologies
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DH3:
3% Agilent

Atten 18 dB

AL P Y

Looed B

h—"-l" L-.HJ

| |

dE/
|

| ‘/M

Ay,

I“‘wJ L..—J ‘I_N-.-' bt

i

Cral Lo _io) e

#YBW 1 MHz
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L Marker

Select Marker

1 2 3 4

Normal
L

‘J[‘ | ‘|| Delta
NP | IR P T | | L [P L

i Delta Pair

{Tracking Ref)

Ref A

| Span Pair

Span Center

Off

More

1 of 2

File Operation %tatus. A:\SCRENS71.GIF file saved

Atten 18 dB

]

1R

¢

e M ol

#UBH 1 M

Time
Time

1
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2 3 4
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Readoug
Time
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Marker All Off

More
2of 2
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DH5:
% Agilent L Sweep
fAtten 10 dB Sweep Tine
Sweep
| | T r | 1 Single Cont
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Copyright 2000-2005 Agilent Technologies
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More
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9. MAXIMUM PEAK OUTPUT POWER TEST

9.1.Test Equipment

page 9-1

Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year
Analyzer
2. | Horn Antenna EMCO 3115 9607-4877 | May. 27, 08 1.5 Year
3. | Horn Antenna EMCO 3115 9510-4580 | May.10, 09 1.5 Year
4. |Signal Generator HP 83732B VS3449051 | May.08, 09 1 Year
5. Amplifier Agilent 8449B 3008A02495 | Nov.24.08 1 Year
6. RF Cable Hubersuhner SUC?OIZLEX 28620/2 May.08, 09 1 Year
7. RF Cable Hubersuhner SUC?OIZLEX 271471/4 | May.08, 09 1 Year
8. RF Cable Hubersuhner SUC?OIZLEX 29086/2 May.08, 09 1 Year
9. RF Cable Hubersuhner SUC?OIZLEX 271473/4 | May.08, 09 1 Year
10. RF Cable Hubersuhner SUC?OIZLEX 2909172 May.08, 09 1 Year
9.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts, the e.1.r.p shall not exceed 4W.

9.3.Test Procedure

(1).The EUT was placed on a 0.8m high table in the chamber and turned on in continuously
transmitting mode.

(2).The maximum fundamental emission (E) at 3m distance was measured and recorded
with receive antenna in both vertical and horizontal by rotating the turntable and by
moved up and down antenna,the test Spectrum Analyzer was set as below

RBW:1MHz (>20dB bandwidth of signal)
VBW:3MHz
Detector: Peak

(3). Calculate the transmitter's peak power using the following equation:

P = [(E*D)*]/(30G)
E is the measured maximum fundamental field strength in V/m
G is the numeric gain of the transmitting antenna with reference to an isotropic radiator.
D is the distance in meters from which the field strength was measured.
P is the power in watts

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



9.4.Test Results

FCC ID:XJ7PD3040XYBT
page 9-2

EUT: Bluetooth digital audio player

Test Date: 2009-6-18

M/N: PD3040XYBT/ZZAA

Test site: RF Chamber

Power: DC 3.7V

Engineer: Alan Geng

Test mode: Tx Mode

Temperature/Humidity: 24°C/60%

Antenna Gain:0dBi
Maximum
Freq fundamental Result Limit Margin
(MHz) emission (E) at 3m (dBm) (dBm) (dB)
(dBuV/m)
2402 99.65 4.42 30 25.58
2441 99.75 4.52 30 25.48
2480 99.78 4.55 30 25.45

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137




FCC ID:XJ7PD3040XYBT

page 10-1
10.BAND EDGE COMPLIANCE TEST
10.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1 | SPectum i ndilent | E4446A |US44300459 | May,08,09 | 1 Year
Analyzer
2 |Horn Antenna EMCO 3115 9607-4877 |May, 27,08 | 1.5 Year
3 Amplifier Agilent 8449B 3008A02495| Nov. 24.08 | 1 Year
4 RF Cable | Hubersuhner SUC%;LEX 28620/2 | May,08,09 | 1 Year
5 RF Cable | Hubersuhner SUC%;LEX 271471/4 | May,08,09 | 1 Year
6 RF Cable | Hubersuhner SUC%;LEX 29086/2 | May,08,09 | 1 Year
10.2.Limit

10.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and

10.4.

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or

comply with 15.209 limits.

worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum

emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to

find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and

upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Test Results

Pass (The testing data was attached in the next pages.)
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

AUDIX 2

Data: 21
Lewvel (dBu\/im)

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18
120

FCC PART 15C PEAK

60 - _
2 3 FCC PART 15C AV

W%

0

2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)
Fite no. t 3m Chawber Data no. 21
Di=. / Ant. HEel ] 3115 hAnt. pol. HORIZCWTAL
Limit i FCC PART 15C PELKE
Enwv. / Ins. 23%C/54% Engineer Llan Geng
EUT Bluetooth digital audio player
Power DC 3.7V
Test wode Tx-2Z480MHz-bhandege
M/N PD3I040XYEBT/ ZZhk
int. Cakhle lwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2430.000 25.558 6.87 35.10 97,53 97.88 74.00 -23.88 PFPeak
2 =2483.500 =285.58 6.87 35.10 52.:29 52.64 74,00 21.36 PFPeak
3 Z2490.075 25.60 6.91 35.10 51.:26 51,87 74.00 ZZ2.353 Peak
Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

Data: 22
Lewvel (dBu\/im)

120

60

I A

0

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18

FCC PART 15C PEAK

FCC PART 15C AV

Remarks:

2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)

Fite no. 3t Chamber Data no. T 22

Di=. / Ant. 3 3115 hnt. pol. : VERTICAL

Limit FCC FPART 15C PELE

Enwv. / Ins. 23%C/54% Engineer : Alan Geng

EUT Bluetooth digital audio player

Power DC 3.7V

Test wode Tx-2Z480MHz-bhandege

M/N PD3I0O40EYBT/ ZZhh

int. Cakhle lwp. Emission

Fred. Factor loss Factor Reading Lewvel Limits Margin Femark

(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2430.000 25.558 6.87 35.10 99.4¢5 99.51 74.00 -25.81 Peak
2433 .500 25.58 6.87 35.10 54,57 54,92 74,00 19.08 FPeak
Z455.500 2Z5.55 6.87 35.10 45,27 45,62 74.00 Z8.38 Awverage
2494 175 28.60 6.91 35.10 E0.38 EO0.79 74.00 23.21 Peak

Emission Lewvel= Antennha Factor + Cable Loss -Amp Factor + Reading.
The emission lewels that are Z0dE below the official liwit are not reported,
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

Data: 35
Lewvel (dBu\/im)

120

60

0

L IS R R SV

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18

FCC PART 154 |PEAK

FCC Pﬁ T[54 AV

Femarks:

2310 2330, 2350, 2370, 2390, 2410
Frequency (MHz)

Fite no. 3t Chamber Data no. r 35

Di=. / Ant. 3 3115 hnt. pol. : VERTICAL

Limit FCC FPART 15C PELE

Enwv. / Ins. 23%C/54% Engineer : Alan Geng

EUT Bluetooth digital audio player

Power DC 3.7V

Test wode Tx-240ZMHz-handege

MM PDI040EYET/ 2240

int. Cakhle lwp. Emission

Fred. Factor loss Factor Reading Lewvel Limits Margin Femark

(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2376.200 25.43 6.71 35.12 46.38 46.40 74,00 27.60 Peak
2390.000 25.45 6.71  35.12 45.28 45.33 74,00 28.87 Peak
z400.000 2Z5.46 6.73  35.12 67.35 67 .42 74.00 6.55 FPeak
2400.000 28.46 6.73 36,12 43.00 43.07 E4.00 10.93 Awverage
2402 .000 25.45 6.73  35.12 99,59 99. 66 74.00 -Z5.86 Peak

Emiszsion Level= Antennasa Factor + Cable Loss —-Amp Factor + Eeading.
The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

AUDIX 2

Data: 36
Lewvel (dBu\/im)

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18
120

ih

FCC PART 194 \PEAK

60 FCC p,r.'l£ T{15¢ AV

IS O U v

02310 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
Fite no. 3t Chamber Data no. 36
Dis. / int. 3t 3115 hAnt. pol. HORIZCWTAL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer Llan Geng
EUT Bluetooth digital audio player
Power DC 3.7V
Test wode Tx-240ZMHz-handege
M/N PD3I0O40EYBT/ ZZhh
int. Cakhle lwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
1 Z322.300 285.36 6.65 35.13 46,82 45.70 74,00 27.30 Peak
2 Z390.000 25.46 6.71 35.1:2 43 .64 43 .89 74,00 30.31 PFPeak
3 Z400.000 25.46 6.73  35.1:2 65.735 65.50 74.00 .20 FPeak
4 Z2400.000 0 28.46 6.73  35.1:2 43.26 43.33 E4.00 10.687 Average
5 Z402.000 =25.46 6.73 35.1:2 97.73 97.80 74.00 -23.80 Peak
Femarks:

1. Ewmission Lewvel= Antennas Factor + Cable Loss —Awp Factor + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

Data: 37
Lewvel (dBu\/im)

120

60

0

L IS R R SV

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18

Femarks:

i
".A""Wl
FCC PART 130 PEAK
FCC PART [15C AV
; %mhuwu#f
bartetoapgrescerems st b bt o Pt fato o Tl sy o tiea st ol oo o e o e e o9
2310 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
Fite no. 3t Chamber Data no. r 37
Di=. / Ant. 3 3115 hnt. pol. : HORIZCONTLL
Limit FCC FPART 15C PELE
Enwv. / Ins. 23%C/54% Engineer : Alan Geng
EUT Bluetooth digital audio player
Power DC 3.7V
Test wode Hoppihg bandege
M/ PD3I040XYEBT/ ZZhk
int. Cakhle lwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2322.700 28.36 6.85 35.13 46,82 45.70 74,00 27.30 Peak
2390.000 25.45 6.71  35.12 45.19 45.24 74,00 28.76 PFPeak
z400.000 2Z5.46 6.73  35.12 55.48 55.55 74.00 15.45 FPeak
2400.000 28.46 6.73 36,12 46.18 46.25 E4.00 7.75  Average
2402 .000 25.45 6.73  35.12 88.35 85,42 74.00 -14.42 Peak

Emiszsion Level= Antennasa Factor + Cable Loss —-Amp Factor + Eeading.
The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

Data: 38
Lewvel (dBu\/im)

120

60

0

L IS R R SV

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)

Date: 2009-06-18

5
]

FCC PART 1% PEAK

Etnission Lewvel=

FCC PART [15C AV
! %vu«mwj
. i i =T e i i st & L™
2310 2330, 2350, 2370, 2390, 2410
Frequency (MHz)

Fite no. 3t Chamber Data no. 1 38

Di=. / Ant. 3 3115 hAnt. pol. VERTICAL

Limit FCC FPART 15C PELE

Enwv. / Ins. 23%C/54% Engineer Llan Geng

EUT Bluetooth digital audio player

Power DC 3.7V

Test wode Hoppihg bandege

M/ PDI040XYET/ ZZ00

int. Cakhle lwp. Emission

Fred. Factor loss Factor Reading Lewvel Limits Margin Femark

(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2321.800 25.36 6.85 35.13 47.08 46.96 74,00 27.04 PFPeak
2390.000 25.45 6.71  35.12 44,78 44,53 74,00 29.17 PFPeak
z400.000 2Z5.46 6.73  35.12 55.47 55.54 74.00 15.46 FPeak
2400.000 28.46 6.73 36,12 49,17 49,24 E4.00 4.76 Average
2402 .000 25.45 6.73  35.12 91. 68 91.75 74.00 -17.75 Peak

Femarks:

intennha Factor + Cable Loss —Awp Factor + Reading.

The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137



FCC ID:XJ7PD3040XYBT
page 10-8

m No.6 Ee Feng FRoad,Block 52,
| l IX Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China

Tel:+56-755-26639495-"7
Fax:4+56-755-26632877
Postcode: 515057

Data: 39 File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)
120 Lewvel (dBu\/im) Date: 2009-06-18
1
R e Y e
\ FCC PART 15C PERK
60

FCC PART 15C AV

%W%

0

2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)
Fite no. t 3m Chawber Data no. 1 39
Dis. / Aint. ro3m 3115 int. pol. : VERTICALAL
Limit i FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer : Alan Geng
EUT : Bluetooth digital asudio player
Power DS 3.7V
Test wode ! Hopping bandege
M/ : PD3I0N40OXYBT/ ZZAd
int. Cakhle lwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2430.000 25.558 6.87 35.10 §4.589 85.24 74.00 -11.-24 Peak
2 =2483.500 =285.58 6.87 35.10 43 .06 43.41 74,00 30.59 FPeak
3 Z2491.125 25.60 6.91 35.10 45.91 46,32 74.00 Z7.6858 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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No.6 Ee Feng FRoad,Block 52,
Shenzhen 3cience & Industry Park
HNoutou, ShenZhen, Guanglhong, China
Tel:+56-755-26639495-"7
Fax:4+56-755-26632877

Postcode: 515057

AUDIX 2

Data: 40
Lewvel (dBu\/im)

File: EX2009 report data'lPiperceptionf ACS90OH176.EMG (40)
Date: 2009-06-18

120
1
_""u"_‘\.-'—\,--r-"v‘,-'—\_r—
FCC PART 15C PEAK
60
FCC PART 15C AV
\\7 :
2y L e el | e e LA s L e e———
024?5 2480, 2485, 2490, 2495, 2500
Frequency (MHz)
Fite no. t 3m Chawber Data no. 40
Di=. / Ant. HEel ] 3115 hAnt. pol. HORIZCWTAL
Limit i FCC PART 15C PELKE
Enwv. / Ins. 23%C/54% Engineer Llan Geng
EUT Bluetooth digital audio player
Power DC 3.7V
Test wode Hoppihg bandege
M/N PD3I040XYEBT/ ZZhk
int. Cakhle lwp. Emission
Fred. Factor loss Factor Reading Lewvel Limits Margin Femark
(MH=z) (dBE/m) 1dE) 1dE) [l (dBuV/m) (dBuVWsm) (dB)
2430.000 25.558 6.87 35.10 g87.65 §5.00 74.00 -14.00 Peak
2 =2483.500 =285.58 6.87 35.10 4z2.79 43.14 74,00 30.86 PFPeak
3 Z2459.750 25.60 6.91 35.10 45.70 46,11 74.00 Z7.89 Peak

Remarks:

1. Ewission Lewvel=

Antenna Factor + Cable Loss -iAwp Factor + FEeading.

Z. The emission lewvels that are 20dE helow the offiecial liwit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09137
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11. ANTENNA REQUIREMENT

11.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is a PCB integral antenna that no antenna other than
that furnished by the responsible party shall be used with the device, the maximum peak
gain of this antenna is only 0dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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